

DDD CT patient care plan for Lyme disease

Rx	Week 1	2	3	4	5	6	7	8	9	10	11	12
Doxycycline 100mg	2 bid								Stop			
Rifampin 300mg	1 bid								Stop			
Plaquenil 200mg	1 bid								Stop			
Nystatin 500,000u	1 bid											
Mycelex troches	2 qid											
Leucovorin 25mg	1 bid				1 tid							
Dapsone 25mg	1 qd	1 bid	2am 1pm									
Dapsone 100mg				1 bid					Stop			
Methylene Blue 50mg					1 bid				Stop			
Saccharomyces boulardi	1 bid											
Oil of Oregano	1 bid											
Biocidin 2 sprays	bid											
Stevia 15 drops	bid											
or												
Serrapeptase	2 bid											
Glutathione 250mg	1 bid				4 bid							
NAC 500mg	1 bid											
Berberine 1000mg	3 / am											
Alpha Lipoic Acid 600mg	1 bid											
5-MTHF	1qd				2qd							
CMP/CBC/MethHb	labs		labs		labs	labs	labs	labs		labs		labs

Continue

qd = once/day

bid = 2x/day

tid = 3x/day

qid = 4x/day